ROTARY MOWER J, K, L, M, N (40)(44)(46)
SNOWCASTER

J, K, L, M, N, P, R, S (80)(84)
Ingersoll UTILITY BLADE
J, K, L (50)(54)

Parts Catalog J1250

HOME
This Parts Catalog replaces catalog H1250
TRACTORS
ATTACHMENTE IRDEX PAIMT GENERAL INFO
_::7'){1»

APPLICATION CHART

MODEL DESIGNATIONS TRACTOR APPLICATION

210 [220 [222 [224 [226 [444 446 [448 |644 |646 |648
J, K, L, M, N {40) Rotary Mower X [ X[ X[ X[ x[m[mmlololm
J, K, L, M, N (44) Rotary Mower X [ X [ X [ X[ X[ X[ X[ x| x| x[x
J, K, L, M, N, (46) Rotary Mower MM [ X[ X[ X[ X[ X[ X[ X[ X[X
J,K,L,M, N, P, R, S (80) Snow caster X [ X[ X[ X[ X[ [m[m
J,K,L,M, N, P, R, S (84) Snow caster M [ X[ X[ X[ x[xX[X
J, K, L (50) Utility Blade X [ X[ X[ m[mlm
J, K, L (54) Utility Blade MM [ X[ X[ X[ x[x[X

(1) Will fit, but not recommended



MATN
IMDEX

INDEX

There is an index at the front of this catalog. The
front index is an alphabetical index of the major
groups or assemblies.

ILLUSTRATION

Each illustration in this cataleg shows a group of
parts or components. These parts and components
are aligned approximately as the parts and
components on your machine. Each part and
component 1n an illustration has a reference
number. These reference numbers are in a list on
the page opposite of the illustration. Next to the
reference number is the part number, description
and required quantity of the part shown in the
illustration.

UAR - "Use as required” indicates that the part
guantity is variable.

NSS - “Not sold separately” indicates that the part is
only available as component of an assembly or the
part must be purchased locally. If the part is an
assembly component, the description will be
indented under the assembly description 1n the parts
list.

O/L - "Obtain locally”
- “Footnotes” are added to a part number
when more information is needed for identification.

They only relate to the part numbers indicated.
All orders must include the following information:

1. Correct part number.

GENERAL INFORMATION

PARTS ORDERS

n

Complete description of part or component.
3. Total quantity of each part or component.

4. Product model number.

5. All necessary product identification numbers
6. Method for sending the parts.

7. Complete and correct address.

CATALOG REVISIONS

As the product changes. new pages will be available
for your catalog. A notice will be issued

IMPORTANT: Put all revisions into the catalog as
soon as possible.

RIGHT HAND AND LEFT HAND IDENTIFICATION

The words right hand {RH) and left hand (LH) as
used in this catalog indicate the direction while you
are in the operator's seat in the normal operating
position.

INDENTED DESCRIPTIONS

An assembly can have many components. The
components of an assembly are indicated by an
indented description. The guantity for an indented
part is the total needed for that complete assembly.
See the example.

REF. PART NO. DESCRIPTION REQ'D
C 55159 CYLINDER ASSY -rear steerinNg ... oo vt e e 1

28 C 58208 SOCKET ASSY -rear cylingder.....ooooi i e 1
29 C 55956 PLUG - adjusting, SOCKEt 888V ... ccooi e e 1
30 C 55057 SEAT-80CKet, Ball. .o e 2
31 C 58210 SPRING-socket ... ... ... .. i e e e e 1
32 C 56209 SEAT -socketspring .. ... ... ... . ol el 1
33 G 45175 CLAMP ASSY -socketassy ... ... ... ... 0 o 1
16- 836 BOLT-1/2"%2-1/4" N.F_heX.. ... . 0 il il e e e e e o 1

34 132- 104 PIN-cOtter, /18 X37 ..ot e et 1
35 C 55889 STUD - ball, socket & CYIINAET ..o ieeii e e e e 2
36 13- 410 BOLT-1/4"X5/8"N.C.HEX ..orei e e e 4
37 92- 4 LOCK WASHER - T/4™SAE ...t et 4



MAIM ALPHABETICAL INDEX

MOWER SECTION
AXIE, JSEES oo 15 Idler, Deck....ooe e, 11-13
AXIE, K L M, NSEMES vuvirnrirnrerinrernrsrnrernsrinssen 17 Idler, DINVE —J SEres cuurverrverrverreerrcerseerneens 15
Bearings ...ooooee e 11-13 Idler, Drive —K.LM.N Series ..o vevveeesveesennnnnns 17
Belts, J. K, L M {40) (44} (48) evvvnenieee e 5 Kits, Roller...........oreeie e, 9
Bells, N (40) 144) (461 vuviieviier e i e 7 Lift Assembly —J Series .oovivieieciieenniieeians 15
Blades, - J K. L M, N(40)(44) +ceevreeiiceeiemneeeen 11 Lift Assembly - KLMN Series...cccoeeeveerieenans 17
Blades, - JK,L M N{#8)...eeiee e 13 Pulleys, Deck, - 4 K, L, M, N (40)44)............. 11
[T Torc | 29 Pulleys, Deck, - J K. L. M. N (46} .ccvveerinenenn. 13
Decks, - J, K, L, M {40) (44) (46) v.vvuveieerrnnereenen. 5 Rollers, Rubber........coooovveeiiieiieeieee e, 5
Decks, - N{40) (44) (48] oeere e e 7 Roller KitS ... .o 9
Guards and Covers, - J, K, L, M (40) (44) (46)..5 Spindles .o 11-13
Guards and Covers, - N {40) (44) (48) v.cevv.... 7 Wheels, Gauge - J Series ...oovveerieeiieeriennnen. 15
Housing, Spindle .....cccoveviiiieiienees 11-13 Wheels, Gauge - KL MN Series .......cc..ee...e. 17

SNOWCASTER SECTION

AUDET it iee e e e e 23
Auger Housing - JKLMNP.R (80) (84) ........ 19
Auger Housing - S(80) (84)....cc.cceveeriinenennnn 21
Bearings .....cccciveeiieen e e 23
Balts. ..o 25
Chain - AUQET ..o e 23
Chute Assembly - JK.LM.N.P.R (80) (84) ...... 19
Chute Assembly - $(80) (84) ....ccooeveerneene. 21
Decals - JKLMNPBOI (84) evveerecerieeeeere e, 29
Decals — R, S(80) 184) vvvereerriierrreniinrereninneens 31
Drive Assembly ... 23
Idler Assembly ......ccoccvi e 25
Lift Assembly - J KLMNP.R{80) (84)..ceereeu.. 19

Lift Assembly - S(80) (84) eveveevieevieerieeeieee 21

UTILITY BELADE SECTION

Blade....ooooe e 27
DeCalS —J, K, (50} (54) vurrrrrrerrrersrensrenseernenns 29
Decals — L (50) (54} cevieiiieiiee e e 31
) LAY 1 T 27
Mounting Bracket ........cccccvieei e, 27



PMDEX

REF.

SO0 RRWN —

—_

PART NO.

28849
28850
28850
28484
28485
30870
31643

COaOoOo0o0n

32776
32777
32778

oo

PAINT AND OIL
PAINT
DESCRIPTION REQ'D
BLACK - semi - gloss, 12 oz spray {2 percarten) ... ... ... ... .. . o o . 1
BLACK - semi - gloss, quart {2 per CartonN) ... e e e 1
BLACK - semi - gloss, heat resistant, 12 oz spray {2 per carton) ........oooceeeviivennn, 1
POWER RED - gloss, 12 oz spray {2 percarton) ... ... ... ... .. o el ol 1
POWER RED - gloss, quart {2 per carton) ... e e 1
SILVER - gloss, 12 0z. spray (2 Per GArtON) ......cocev et e e e e e 1
POWER RED - gloss, 1 0z touch up, {1 doz percarton) . ... ... ... ... ... ... .. 1
OIL
OIL - SAE 30, SF, quart (12 per CaSe) . ... oo e et e 1

OIL - SAE 5W20, SF. quart (12 percase) . ... ... ... o o il e

OIL - SAE 20wW4Q, SF, quart {12 per case)



INDEX DECK, BELTS AND DECK COVERS
Use for J, K, L, M{40)(44)(46)

USED ON MODELS PRIOR TO 1975



DEX

-
A
ommﬂmmmmhwwwmmm—\—x—xm

WN2OoOOoOoOooOe@~N~N~~NoOwuPwh =

PART NO.
NSS
NSS
NSS
C23810
C22707
C22708
C26809
C26810
C26811
C15675
187-1036
C15640
C15639
C15634
113-102
193-29
131-811
C28976
195-108
132-310
C14892
111-371
192-21
129-103
C15562
C15560
C15561
111-132
C15935
23358
C23359
C23808
C23810
C23807
NSS
C21942
C31494
C26485
C15590
C18921

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWER

DECK, BELTS AND DECK COVERS
Use for J, K, L, M(40)(44)(46)

DESCRIPTION
DECK - mower J40, K40, L40, M40 (38") (use C28455 and C30841)
DECK - mower J44, K44, L44, M44 (44" (use C28483 and C30841)
DECK - mower J46, K46, L46, M486 (48") (use C28470 and C30841)
BELT - mower deck, J40, K40, L40, M40 . ... ... ... ... .. .. ..
BELT - mower deck, J44, K44, L44 M44 . .. .. . . . ..
BELT - mower deck, J46, K46, L48, M46. ... ... ... ... ... ... ..
GUARD - deck belt, J40, K40, L40, M40 . ... ... ... ... ... . ..
GUARD - deck belt, J44, K44, L44, M44 . .. .. .. .. . .
GUARD - deck belt, J46, K46, L4686, M46. ... ... ... ... ... ... ..
COVER - deck, small (early production) ... ... ... ... ... ... ... ..
SCREW - 1/4" x 1/2" NC hex self-tapping. ... ... ... .. ... ... .
BAR - toe guard, J40 (early productiononly). ... ... .. .. . ..
BAR - toe guard, J44 (early productiononly). ... ... .. ... . ..
BAR - toe guard, J46 (early production only}..........ccceieeeeiiieeiiieeen e
BOLT -5/M16"x 3/4"NC hex ZP.... ... .. .. . el e
LOCK WASHER - 5/18" ZP, internal tooth ... ... ... ... ... ... ...
NUT - 5/16" NC hex ZP flange [ock ........cccoccevei e e
ROLLER — 2-1/27 % 2-3/87 ..o e e
WASHER - 5787 ZP ..o
PIN - 00tter 187 X M1 e e e e
SHAFT - rear roller ... et
BOLT-3/8"x1"NCrd. hd. square neck .............c.oooeeciei e
LOCK WASHER - 3/87 ZP.....oo e e
NUT -3/8 " NCheX ZP ..o e
BRACKET - axle pivot, J40, K40, L40 ...
BRACKET - axle pivot, J44, K44, L44 ...
BRACKET - axle pivot, J46, K48, L46 .........ccoe i
BOLT - 5/16” x 3/4” rd.hd. square Neck .............coceiivveriieecieiiee e
BRACKET - height adj ...t e e
BELT - drive (Use with 210, 220, 222, 224 and 226 tractors)..............
BELT - drive (Use with 444, 446 and 448 tractors)..........ccccccceovveee e
BELT - drive (Use with 846 and 648 tractors)..........cc.cceeveeiiiieen e
BELT - drive (Use with 644 S/N 9698343 and after) ...........cc.cce
BELT - drive {Used with 844 prior to S/N 9698343} ........ccoccceei e
KIT - spring and decal (J46 used prior to S/N D46376).......ccce.oveeenne.
SPRING = IdIBI e e
DECAL - belt installation ...
] | I = T PP
SKID —front RH oo e e
SKID —front L H .. .. . .

*  used before S/N

J40 and K40 - AA 13699
J44 and K44 - BB 14443
J46 and K46 - DD 15449

NOTE: Optional roller kits to replace skids

(See page 9 for parts)

C331398 KIT - front rollers (H, J, K, L, M, N40)
C33140 KIT - front rollers (H, J, K, L, M, N44)
C33141 KIT - front rollers (H, J, K, 1, M, N46)
C33142 KIT - rear roller (all above models)

............ 1
............ 1



INDIEX DECK, BELTS AND DECK COVERS
Use for N40, N44, N46




DEX

L U U L W . S
AT RWNRNN =S

—_—
A
onoocﬂoum-hwwwmmm—n—n—nm

PART NO.
C28455
C28463
C28470
C23810
C22707
C22708
C26809
C26810
C26811
C30841
187-1036
192-20
131-911
129-102
111-371
192-21
129-103
C15562
C15560
C15561
111-132
C15935
C23358
C23359
C23808
C23810
C23807
C26485
C15590
C18921

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

DECK, BELTS AND DECK COVERS
Use for N40, N44, N46

DESCRIPTION REQ'D
DECK - mower N4GQ (38") (70 MM <ot e 1
DECK - mower N44 (44™) (1120 MM ..oooiiiiins e e e e s 1
DECK - mower N46 (48") (1220 MM ...ocoiiiirt e e e eesee e e s 1
BELT - mower deck, NAD ... ... et et e 1
BELT - mower deck, NA4 ... e e e 1
BELT - mower deck, NAB ..o et et e 1
GUARD -deck belt, NAD ... e e e 1
GUARD -deck belt, N44 . e e e e 1
GUARD -deck belt, NAB ... i et e e 1
DEFLECTOR = CHULE ..coiteeee ettt s 1
SCREW - 1/4" x 1/2" NC hex self-tapping. ... ... ... .. .. ... .. ... ... .. UAR
LOCKWASHER - 5/18" ... ... ... . 0 il el it e e e e e e 3
NUT-5/168"NC hex ZP flange ... ... ... .. 0 i b ih it e e e o 2
NUT-5M168"NChexZP.... ... ... .. . . o o VUSRI -
BOLT -3/8"x1"NCrd.hd. squareneck .. ... ... ... .. .. .. .. .. .. .. 2
LOCKWASHER - 3/8" ZP. ... .. .. . il il i en e e e e 2
NUT-3/8"NChexZP ... .. . . il il i eie e e e e o 2
BRACKET -axle pivot, NG ... ... . .. . . e 1
BRACKET -axle pivot, Ndd ... .. . . . . e 1
BRACKET -axle pivot, NdB ... ... . .. . . e 1
BOLT - 516" x 3/4" rd.hd squareneck ... ... ... ... .. . . o . 5
BRACKET - height adj ... ... ... . . 0 0 e e -1
BELT - drive (Use with 210, 220, 222, 224 and 226 tractors)...........cc..ceeevvieerienn. 1
BELT - drive (Use with 444, 446 and 448 tractors)..........ccccoeevrioven e e, 1
BELT - drive (Use with 846 and 648 tractors)..........cc.vveeiieei e e 1
BELT - drive (Use with 644 S/N 9698343 and after) ...........cc e e 1
BELT - drive (used with 644 prior to S/N 9698343) ..o e e 1
SKID = FBAI e ettt e ettt ettt e et et bbb ern s 1
SKID - fIONT RUH e ettt e e e 1
SKID = fTONT LLH oot e e een 1

NOTE: Optional roller kits to replace skids
{See page Y for parts)
C33138 KIT - front rollers (H, J, K, L, M, N40
C33140 KIT - front rollers (H, J, K, 1, M, N44)
C33141 KIT - front rollers (H, J, K, L, M, N46)
C33142 KIT - rear roller (all above models)



INDIEX

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWER

ROLLER KITS
o D
P o
\_ /(D
N SR oL
N ’\\ & @)\@@



DEX

REF.

LI dmm PR WRNRNRN =

11
12
13
14

PART NO.

C33139
C33140
C33141

C33143
C33144

C33145
C33146
C31500
C31501

113-241
111-375
131-938
111-132
131-911
C33142

C33156
C33157
C28977

195-541
111-132
131-811

MODEL J, K, L, M, N{40)(44){46) ROTARY MOWER

ROLLER KITS
DESCRIPTION REQ'D
KIT - front rollers (H40, J40, K40, L40, M40, N4G) ... e e, 1
KIT - front rollers (H44, J44, K44, L44, MA4, N44Y .., 1
KIT - front rollers (H46, J46, K46, L46, M4B, N48) ... e, 1
BRACKET -mounting L.H .. ... .. .. . .. . 1
BRACKET - mounting R.H. {H40, J40, K40, L40, M40, N40).. ... ... ... ... A
BRACKET - mounting R.H. {H44, J44 K44, L44 M44 N4d).. ... ... ... ... A
BRACKET - mounting R.H. {H46, J46, K46, L46, M46, N48).. ... ... ... ... A
ROLLER ... ... i i i e it et i e e e e e 2
SPACER -sleeve... ... .. . 0 il e e e e e 2
BOLT - 3/8" - 16 x 3" (attach L.H. Roller).... ... ... ... ... e e e e e 1
BOLT - 3/8" - 16 x 3" carriage {attach RH.roller) ... ... ... ... ... ... ... .. 1
NUT -3/8"-16flangelock.. ... ... ... . .. .. . o 2
BOLT -5M6"-18 x 3/4" carriage ... ... ... ... ... . ol 8
NUT -5/16"-18flange lock ... ... ... . 0 0 8
S == T ]| = PRSP USRI 1
BRACKET -mounting ... ... ... ... 0 0 il s e e e e 1
BRACKET -mounting ... ... ... ... 0 0 il s e e e e 1
L T I TSR 1
MV ASHER - /87 e e e 2
BOLT - 5/167 - 18 X 3/4" GAIMIAGE .. .ecvvveees ettt eee e et aes e e s 4
NUT - 511867 - 18 flange IoCK . ......cceei e e e e 4



BNDEY PULLEYS, BLADES AND SPINDLES
Use for J, K, L, M, N(40)(44)

I

(D~ {(}@;-ﬁ) )
l -')7 ]

ﬁ@ﬁ

;

i
$

)

7=
i
@
K
o
\
A
\
\
-
W
-
\
N
’
Fl
I3
!
A\
\/

]

f g 2

\ =] -

- l — -
\ -~ ,fh"-.\
™~ ~ ' e s T~
~ | - -
& SO R ~
™ N T
e .
+

P



MDEX

- m
OLQODOD'\IO'JE.H-FE;DM—\m

RMNRONMNNNNNNN 2 2 2 s a2 s
Co~NNOPPWN_22OOO0 OGN EWRN =

PART NO.
C17666 *
C28971
C28972
C10942
126-19
C15763
C15604
C24441
C24442
113-206
192-21
C10810
C21581
131-1331
113-206
C15963
C15615
C12251
C25080
111-371
195-105
C14768
195-525
131-1181
C31606
C16916 **
111-366
NSS
C25541
G25543
G28972

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES
Use for J, K, L, M, N(40)(44)

DESCRIPTION REQ'D
HOUSING - mower spindle ... ...cc.oooe e e 3
BEARING-SPINAIE .. ..o e e e e 6
WASHER - bearing seal (early production) ... ... ... ... .. . . . ... ... 3
WASHER - mower spindle (early production). ... ... ... ... ... .. . .. e 3
KEY - spindle, #11 Woodruff... ... . . . . 4
SPINDLE-outboard ..... ... ... .. . el e e 2
SPINDLE-center... ... ... . . e e e s e e A
BLADE - 14" (J40, K40, L40, M40, N40).. ... ... .. 0l il e e e 3
BLADE - 15-1/2" (J44, K44, L44, M44, N44) .. .. . . o . 3
BOLT -3/8"x 3/4"NC hex (grade 5).. ... ... ... 0 0 il vl i e e .8
LOCKWASHER - 3/8" ... .. . il il il e e s e e 18
SPACER -bearing ... ... . . o el e e s e e e 3
PULLEY -outboard ... ... ... .. . . e e 3
NUT - [am 10CK3/4” NF NBX..ccii ittt e e e e e s 3
BOLT -3/8" x 3/4" NC heX ... ... o0 ol il i i it e e e e e 12
PULLEY - drive (J40. K40, L40, M40, N4Q}.... ... .. 0 ol it cin e e o 1
PULLEY -drive (J44, K44, L44, M44, NA4) ... e e, 1
PULLEY - dECK IUIET ..cei it ettt e e e et e 1
BRACKET = I - et et reee st e e e eee s e eenees 1
BOLT -3/8" x 1" rd.hd. sQUare NeCK ........c.oceei e 1
WASHER - 1/27ZP e s e et e e 1
SPACER - 1dler Bracket. ... ..o e 1
WASHER - 3787 ZP ..o e e 2
NUT — 100K 378" INC NBX e et e e 2
SPRING - IIEE ..o et e ettt e e e eeeen e e 1
RING - FEEAINET .. ..o e ettt e eee s e enee e 6
BOLT - 3/8" 1. NU.SG. NECK ... e e e e e at e 1
BRACKET - idler (use C25080 bracket and 111-366 bolt) .........cc...ccevvvveciieer e, 1
SPACER - bearing Shi€ld ... et e e 3
SHIELD = BEAMNG ..ot ieeee e et ettt e e e e s ennt e et s e e e s 3
WASHER - DBEAINNG cvvveee ittt n e e nee e 3

Also use {2) C18516 retaining rings
S/N and after:

K40, L40, M40, NAG - AA1 1798
K44, L44, M44, N44 - BB12278

** For service of J40 and J44
For service of K40 and K44
Before S/N:

K40 - AA11798
K44 - BB12278



TEX PULLEYS, BLADES AND SPINDLES
Use for J, K, L, M, N(46)

ﬂ_

1y

!
[

TN
R
A
R\ Sy

7

\

ENNT AN
§ -

li".

[
Y
|
|
@

]




MDEX

A
LQOD"-IO‘JE.H-PLOM—\m

WWRMNMNNNNNNNN 2 =22
— e e~ PPWN_L,OOO O~ PRWN 2O

PART NO.
C17666
C28971
C28972
C10042
126-19
C15763
C15604
C14886
113-206
192-21
C10810
C21581
131-1331
113-206
C15615
C12251
C25080
111-371
195-105
C14768
195-525
131-1181
C31606
C24443
C21580
C16516
111-366
NSS
C25541
G25543
G28972

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES
Use for J, K, L, M, N(46)

DESCRIPTION REQ'D
HOUSING - mower spindle (also use (2) C16516 after S/N DD12835) ................... 3
BEARING = SPINAIE ...oeeeeeeei e e e e 6
WASHER - bearing (early production). ... ... ... ... ... . . . . ... 3
WASHER - spacer (early production) ... ... ... ... . 3
KEY - spindle, #11 Woodruff... ... . . . . 4
SPINDLE -outboard ... ... ... ... . e e e 2
SPINDLE -center. ... ... ... .. . o oo . A
BLADE - 17" outboard.. ... ... ... . . il e e 2
BOLT -3/8"x3/4"NC hex{grade 5).... ... ... .. 0 i il it en s e 8
LOCKWASHER - 3/8" ... . . . i il e e e s e 18
SPACER -bearing ... ... .. 0 o et e s e e e 3
PULLEY -outboard ... ... ... .. . . e e 2
NUT -jam lock 3/4" NF hex ... ... . . . . ol e e e e 3
BOLT -3/8" X 3/47 INC NEX .eee et ettt e e 12
PULLEY -drive ... ... o o ol o il it it e e et e e e e 1
PULLEY -deckidler ... ... .. 0 0 0 il il e e e e e e 1
BRACKET = I - et et reee st e e e eee s e eenees 1
BOLT - 3/8" x 1" rd.hd.squareneck ............occoeiiiiee e e 1
WASHER - 1127 ZP ..o et e e e 1
SPACER - 1dler Bracket. ... ..o e 1
WASHER - 37872 e e e e 2
NUT — 100K 378" INC NBX e et e e 2
SPRING - IIEE ..o et e ettt e e e eeeen e e 1
BLADE - 18" CONMEET ..t e e s 1
PULLEY - CEMEET .. et e ettt et s 1
RING - retainer (use before S/N DD12835) .......cccc i e e B
BOLT - 3/8"1d. hd. S0, NECK ... et e e at e 1
BRACKET - idler (use C25080 bracket and 111-366 bolt) .........cc...ccevvvveciieer e, 1
SPACER - bearing Shi€ld ... et e e 3
SHIELD = BEAMNG ..ot ieeee e et ettt e e e e s ennt e et s e e e s 3
WASHER - DBEAINNG cvvveee ittt n e e nee e 3



DEX AXLE, IDLER AND MOUNTING ASSEMBLIES
Use for J40, J44 and J46

USED ON PRIOR MODELS -
P ~a ORDER REF. NO. § -

PO
o Fr AN N
- .

- ‘@i“

g ~ /// . ‘@W

@;AE




MDEX

REF.

A WMNMN ===

-
D O®E -G

11
12
13
14
14

15
15
16
17
18

19
20
21
22
23
24
25
25
26
27
28

28
29
ap
31
a2
a3
34
a5
36
a7
a8
39
40
a4
4z
a3
a4
a5
a5
45
46
A7
a8

PART NO.
C24707
C24708
C24709
C14932
C14932
187-1036
NSS

C25702
C20005
138-96
Cc10482
138-92
C15935
111-203
C14768
195-2175
131-176
C16745
NSS

C26736
C26737
195-533
192-21
131-1181
C23418
C17648
C16568
C16575
C17597
113-209
C12264
C25370™
C10463*
195-525
131-1181
C21942

NSS
C14269
C26890
138-2073
132-318
C31375
132-310
113-208
C16573
131-1181
C16824
195-533
131-1182
C10821
C10898
C17686
C18315
NSS
NSS
C25703
195-533
C19412
C17048

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS
AXLE, IDLER AND MOUNTING ASSEMBLIES

Use for J40, J44 and J46
DESCRIPTION

AXLE - rear (J40)

AXLE - rear (J44)

AXLE - rear (J46)

BRACKET - axle mounting {J40 and J44)

BRACKET - axle meounting {J48)

SCREW - 1/4” x 1/2" NC hex self-tapping (4 required for J46)

LINK - R H 448 only (shipped with tractor) 9-1/27 {240 mm)
{Use C25702, C25703)

LINK - IIift {R H 4486, 4 48) comes with tractor, 8-3/4" (220 mm)

PIN - locking

PIN —roll 316" x 1"

SPRING

PIN - roll 3/16™ x 3/4" {early production)

BRACKET - height adjust

BOLT -5&/16"x 1" NC rd hd square neck (early production)

SPACER - height adjust {early production)

WASHER - 11/32" x 1-1/4" (early production)

NUT - lock 5/16" NC hex (early production)

STUD - gauge wheel

STUD - gauge wheel (J46) {(use before S/N D61713) (use C26848,

113-248)
WHEEL - gauge (J40 and J44)
WHEEL - gauge (J46) (also use CI&745 before S/N D61713)
WASHER - 1/2"
LOCK WASHER - 3/8" (early production)
NUT - 3/8" NC hex lock
FRAME ASSEMELY - mounting
BRACKET - front mounting {use C30168 for 648 loader)
BRACKET - idler
BRACKET ASSEMBLY - idler arm
BUSHING — idler arm
BOLT - 3/8" x 1-1/2" NC hex
BUSHING - idler pulley
PULLEY -idler
PULLEY - dler
WASHER - 3/8"
NUT — lock 3/8" NC hex
SPRING - idler, used (J40) S/N A45655, (J44) S/N CA7621,
{J46) S/N D46376 and after)
SPRING - idler {order C21961 it page 3) used early production
NUT - belt tension
SCREW - idler adjust
PIN - roll 3/18" x 1
PIN - cotter
RQOD - pivot
PIN - cotter 1/8" x 17
BOLT - 3/8" x 1-1/4" NC hex
SPACER
NUT - lock 3/8" NC hex jam
FRAME - rear mounting
WASHER - 1/2"
NUT - lock 1/2" NC hex
PIN — clewis 1/2" x 7/8"
PIN - safety
BOLT-"J"

LINK - lift, short {use with Model 210, 220, 222, 224 644, 646 and 648)
LINK - lift, long {use with Model 444), 8-1/2" (240mm) {use {2) C25703)
LINK - lift, long (use with Model 446 448) 9-1/2" (240 mm) (use C25702 C25703)

LINK - lift, long (use on 444, 448 _448), 8-3/4" (220 mm)
WASHER - 1/2" (6 required on J46)
LINK - adjust {use on early production)

PIN
* use before S/N **  use S/N and after
J40 - Ab9542 J40 - Ab9542
J44 - C65190 J44-C65190

J46 - D63672 J46 - D63972

REQ'D

MR o=

M = = = = = o o a a —

MERNNMNRNMNNN= =2 =2 NN

MNRNO R BN =MNMNMNGS = S s



NDEX MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

AXLE IDLER AND MOUNTING ASSEMBLIES
Use for K, L, M, N,(40)(44)(46)




MDEX

A
LQOD'\IO'JE.H-P-PLOM—\—\—\m

S 3 3 % % 3% 3 X X % X
O~NH U PRWRN=2O

19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39

PART NO.
G26047
C26048
C26049
C14932
187-1036
C25702
C27225
C20005
138-96
C10482
131-930
C15935
C10821
C10898
C26044
C18315
C18315
C16745
C26736
C26737
195-533
C25703
131-838
C26107
C17648
C16569
C16575
C17597
113-209
C12264
G25370
195-525
131-1352
G21942
C14269
C26890
138-2073
132-318
C31575
132-310
113-208
C16573
C26050
C26033
195-533

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

AXLE IDLER AND MOUNTING ASSEMBLIES
Use for K, L, M, N,(40)(44)(46)

DESCRIPTION REQ'D
AXLE - rear (K40, LA0, MAO, NAD) ..o e et 1
AXLE - rear (K44, LA4, MA4, NAAY ..o e e et e 1
AXLE - rear (K46, L48, M48, N4B) ... ... .. .. i il s e 1
BRACKET - axle mounting {2 required on K48, L46, M46. N46). ... ... ... ... .1

SCREW - 1/4" x 1/2" NC hex self-tapping. ... ... ... .. . .. .. .. ... .. UAR
LINK - [ift (R.H. 444, 446 448) comes with tractor, 8-3/4" (220 mm).. ... ... ... 1
LINK - short offset (228) RH.. ... .. . . 0 e A
PIN -locking ... ... ... . . . 2
PIN-roll3/18™I™ .. ... . o el e e e e A
SPRING..... .. i d s e e e e 1
NUT -lock 1/2" NC hex flange ... ... ... . . . 0 0 i e 4
BRACKET - height adjust... ... ... ... .. 0 0l s e e 1
PIN - clevisl/2"xT7/8™ ... .. o el el e e e e e e 4
PIN - SaI0lY oo e e 6
BOLT - "J".. o oo il i it et i e s e e e e e e e e 2
LINK - [ift, short (use with Model 210, 220, 222, 224, 644, 646 and 648) ... ... 2
LINK - Ift, Short {226 L H ..o et e e e 1
STUD — gauge WhEEI.........ooii e et et aee e e 2
WHEEL - gauge (K40, K44, L40, L44, M40, M44, N40, N44) 5"(127 mm)............... 2
WHEEL - gauge (K46, L4686, M46, N4B) B™{152 MM) .c.oioooe e e e 2
VW ASHER - 1 27 e e et e e e 6
LINK - Iift, long (use on 444, 446,448) 8-3/4" (220mm)L.H.......ccoooiiiiii e 2
NUT - 3/8" NC hex 1ocK lange .. ......ccoii e e e 2
FRAMEASSEMBLY = MOUNTING .eeiiiceiitieeeiieeeee et e e e s enns e asessae e e 1
BRACKET - front mounting {use C30168 for B48 loader)...........ccoeevivveeviececiieeenn, 1
] L I o | =TSO 1
BRACKET ASSEMBLY - 1dIEr @M. .ocvi e e e e e 1
BUSHING - idl&F MM e et e 2
BOLT - 3/87 X 1-1/2" NC NEX oot e e 2
BUSHING — igdler PUIEY ...ccoi et et et n e e 2
e = PO 2
WA SHER - 378 e e e e 4
NUT — 10Ck 3/8" NG NEX oot e e e 4
SPRING = I e e ettt ree e eae e 1
NUT - BEIETENSION oo e e 1
SCREW - idler adjust ... e e 1
PIN — roll 378" X T-1/4" e e et 1
PIN = COMEE Lo e e e e e e e e 1
ROD - DIVOL. . e 1
PIN — cotter 1/8" x 1" ... ... . . el e e e 8
BOLT -3/8"x 1-1/4" NC hex ... ... . ol il il in it et e e e e 2
SPACER.... ... . e e e e e e e .2
FRAME - rear-mounting ... ... ... .. 0 il ol e s e e 1
PIN - adjustment .. ... . . . ol s 2
WASHER - 1727 .. il el en e e e e e e 4



AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY
Use for J, K, L, M, N, P. R (80) (84)




MDEX

REF.

QO PLWRNDN= 22

PAWWWWWWWWWWWHKNRNMNMRNNMNRODNMNMDNMN=S =2 232 2 3 a3 a3
,~,oEEe~NOOPRPON 2200 NN PEAWON_2OoCOO-NaGOEWN =20

MODEL J, K, L, M, N, P. R, S (80) (84) SNOWCASTER

AUGER HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY

PART NO.
NSS

NSS

NSS
NSS
NSS ™
NSS **
C17776
C17878
C19734
C10898
113-206
192-21
129-103
C27822
111-371
195-525
C15248
C16940
113-1
131-1102
111-340
C28263
C22774
C15334
111-132
192-20
129-102
132-332
C15244
C15277
G15240
132-320
C14583
C17775
113-421
195-533
C18770
C25580
131-165
C14584
C31995
195-541
195-2134
C24640
C24643
C24644
132-300
C25842

Use for J, K, L, M, N, P. R (80) (84)

DESCRIPTION REQ'D
HOUSING - auger 38" (J80 and K80) (Use C24719, C24640,

C24643, C24644, 132-300) ... e e e 1
HOUSING - auger 48" {(J84 and K84) (order C24720, C24640,

C24843, C24644, 132-300) .. ... oo oot et s e s e e e e e 1
HOUSING - auger 38" (L8O, MB0)(Use C24719)... ... ... .. oo i eee e e 1
HOUSING - auger 48" (L84, M84) (Use C24720). ... ... ... oo cer ceee e e 1
HOUSING - auger 38" (N80, P80, R8O) ... ... ... .. ol cn it et e e e 1
HOUSING - auger 48" (N84, P84, R84) ... ... ... ... . i i e e e 1
BLADE — snow blower (J, K, L, M, N, P, R84) ... ... .. .. ... .. A
BLADE — snow blower (J,. K, L, M, N, P, R80) ... ... ... ... ... .. e e e 1
HUB - auger mounting (J, Kand L80 -J Kand L84).. ... ... ... .. ... ... ... .2
PIN -safety ... .. . el e e e e 2
BOLT -3/8"x3/4" NC hexX ... ... o o o i s s i i i e e (5]
LOCK WASHER - 3/87 ZP. ... e e e, 11
NUT-3/8"NC hex ZP. ... .. o o o o o il s i i i il 5
SPRING - rod, chute control (J80, J84, K80 and K84) ... ... ... ... ... ... ... 1
BOLT - 3/8" x 1" NC round head, 10ng SQUArE NECK ......cccccvverieer i eeiiee e e 4
WASHER - 3187 2P oo 8
CHU T E e e 1
DEFLECTOR .. 1
BOLT - 1/4" X 1/27NC heX ZP ... e, 2
NUT - 1ock 1187 NC NEX ZP oo e e e et 2
BOLT - 3/8" x 3/4” NC round head, short square Neck............ocoocv e, 3
WASHER — dished 25/84 X 17 0D ..ot e ettt e e e et e 2
WINGNUT - deflector I0CKING....ccc..veee e e e 2
BRACKET - chute hold down ... 3
BOLT - 5/167 x 3/4" NC round head, square NECK........cccev v ieer i e UAR
LOCKWASHER - 5/187ZP. ..o UAR
NUT -5/18" NC heX ZP .o e e e e UAR
[ ota 1 (= U 1
ROD - chute control (J80, J84, KBO and KB4 ........ooci i e e 1
SPACER - {J80, J84, KBO and KBA) ......ociiiieie ettt et e 1
BRACKET - control rod (J80, J84, KBO and K84)..........oocciiee e, 1
PIN - cotter 3/32” x 3/4™ (JBO, J84, KBO and KB4 )......cc.ovveeee e e e 3
JOINT - block (J80, J84, KBO and KB4) ... e e 1
SKID - 8hOB ... 2
BOLT - 1/2" X 2" NC NEBX oo e e, 2
MV ASHER - 1/ 2 oo e e e e e e e et ant e 4
BUSHING - (J, K, L{BO) - J, K, LBA) oottt e 2
BUSHING- (M, N.F,R(80)-M, N.P R(84) ... ... ... ... ... e e e 2
NUT — lack 1/2" hex GrOWN ... . . . o ol i s it e e 2
CRANK -chute (J. KBO - J, K84) ... ... ... . o ol il cen s e e e 1
ARM - It o o 1
WASHER - 21/32 x BIM1B™ ZP ... o o o s s et et e e e e e 1
WASHER - 1-3/18 X 2-1/4" ZP . . o o o s et et e e e e e 2
COIL - chute control (L, M, N. P.R(80)-L, M, N, P, R{84)..... ... ... ... ... ... 1
ROD - chute, control (L, M, N, P, R(80)-L, M. N. P, R{84).... ... ... ... ... 1
CRANK - chute (L, M, N, P R(80) LLM,N,P.R(B4).. ... ... ... .. . o 1
PIN - cotter 1/8" x 7/8" (L, M, N, P, R(80)- L, M. N, P, R(84) ..... ... ... ... v
HUB - auger mounting (M 8 84) e e e e e et e e e e 2

* Use C31899, C32381, C29877 and 2 of (111-202, 129-163, 131-911)
** Use C31800, C32381, C29877 and 2 of (111-202, 129-163, 131-911)



TEX AUGER, HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY
For S80, S84




DEX

o A
O(.D(.DOD"\IGJO'I-P&)MM—\—\m

WWWWRNMNRNMRDRNMNMNNKN = 2 23 a3
WN 200 ~N0UNPEPWOMN_20O0O-NGTEWR =

PART NO.
NSS
NSS
C17776
C17878
C29877
C10898
122-163
192-21
131-838
132-300
111-371
111-340
195-525
C15248
C16940
113-1
131-1102
111-340
£28263
C22774
C15334
111-132
192-20
131-911
132-332
C24644
C24643
C24640
195-2134
195-541
C17775
113-421
195-533
C25580
131-165
C31995

MODEL J, K, L, M, N, P, R, S (80)(84) SNOWCASTER

AUGER, HOUSING, CHUTE CONTROL AND LIFT ASSEMBLY
For §80, S84

DESCRIPTION REQ'D
HOUSING - auger 38" (S80) {use C31893, C32391) ... ... ... ... .. oo .. A
HOUSING - auger 48" (S84) {use C31900, C32391) ... ... ... .. . s . A
BLADE - snow blower (S84) ... ... . . . e 1
BLADE - snow blower (S80) ... ... .. ... . o 1
SCREW -chainadjust ... ... .. . . e e 1
PIN -safety ... .. . el e e e e 2
INUT = 3787 — 24 10K et ieeit e ettt e et s rrnr et e e e e s ennr e st b e e aneeas 2
LOCKWASHER - 3/8” ZP (early production) ... vier i viees e e e e, 4
NUT =3/ " NC hEX ZP ... e ettt e et 4
PIN - COttar 1787 X 778 s e e e et e e e s 1
BOLT -3/8" x 1" NC round head, long square Neck ...........ccccoiieeiiieeeiiees e 4
BOLT-3/87-16 X 3/4"CAITIATE ... oeee et et eetet et e ettt e et e e e e s snnt e aass e e nneeas 4
WASHER - 3/8" ZP ... e e e 4
L0 o L I TSRO 1
DEFLECTOR ..o e e et e e et et e e e s 1
BOLT - 174" X 1/2" NC h8X ZP ... oo e 2
NUT - lock 174" NC heX ZP ..o e e 2
BOLT - 3/8" x 3/4” NC round head, short square neck.............c.oceveiiieeei e, 2
WASHER —dished 25/64 X 17 O.D ..ot e, 2
WINGNUT - deflector IoCKING....ccc..vvee et 2
BRACKET - chute hold down ... e 3
BOLT - 5/16" x 3/4" NC roundhead, square Neck............cccooeeeeiiieen i vveee e UAR
LOCK WASHER - 5/16" ZP (early production) .........cccconer e UAR
NUT - 5/16" NC hexX ZP flange.. ... oot e e UAR
PIN - GO . et 1
CRANK = ChULB .o e et et e e e s eanr e erb e ae e e s 1
ROD - chute, CONMIOL ... ccviiieii e e e et e e e s 1
COIL — ChULE, CONITOL ...ce i e e e e ee e et aee s 1
WASHER - 1-3/18" X 2-1/4" ZP ..o e 2
WASHER - 21/32" X 5/1G " ZP ... e e, 1
SKID - 8hOB ... 2
BOLT - 1/2" X 2" NC REX ..eooee et 2
WASHER - 172" ol el il 4
BUSHING - pivot... ... ... . o ol ol il s e e e e e e e 2
NUT -lock 1/2" hex crown ... ... .. . . il o it i e e . 2
ARM - Iift . il 1

33228 conversion kit for 38"
C33229 conversion kit for 48

to use on 3000, 4000 series tractors

NOTE: If this snow caster has been converted
to fit on 3000, 4000 series tractors, see model SB38G and SB48
show caster for parts.



NDEX MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER

AUGER AND DRIVE ASSEMBLY

E}@r@
& V@

@

USED ON J80 PRIOR TO S/N F30897
USED ON .84 PRIOR TO 5/N G40059




DEX

)

oo~~~ W

13
14

15
16
16
17
18
19

19

20
20
20
21
21

23
24

26
27
28
29

31

PART NO.
C15514
C28277

c28817

C14419

111-132
192-20
131-911
C14579
C14579
178-858
178-858
126-16
126-16
C17724
C17723
178-858
178-858
C16119
C16119
C18183
c28982
c28984
C28983
NSS
C29263
C29264
195-645
C16108
C24378
138-2040
NSS
C31908

C31907

C18731
C18731
C31953
C25205
C25853
C25840
C28971
C25841
195-522
121-226
193-68
113-102
C32391
113-206
131-938

MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER

AUGER AND DRIVE ASSEMBLY

DESCRIPTION

FLANGETTE - {J. K, L80 hefore S/N R1 1815 - J, K, L84 before 5/N S13196) ...,

FLANGETTE - {L. M, N, P, R, S80 S/NR11815-L, M, N, P, R, 8§84

S/N S13196 ANd BIEIY .eeiceiiieeeei e e s 4
BEARING - (L, M, N, P, R, 880 S/N R11815 - L, M, N, P, R, S84

SIN S13196 AN BFEEE) 1.ueeeeieiii e e e e e n e e e s 2
BEARING - shaft (includes item 18) (J, K, L8O before S/N R11815

- K LBd before S/N S13108) . . ... o 2
BOLT - 5/16" x 3/4' NC round head, square NecK, ZP ........cccoiiimimie i e e UAR
LOCK WASHER - 5/16" ZP (early production) ... e e e eeeeeee e B
NUT - 5/18" NC hexX ZP flange. ... vt ee e e e e e e e 4
SPROCKET - drive, 16tooth (J8C, used prior (0 S/IN F30897) ..cov e 1
SPROCKET - drive, 16 tooth (J84, used prior to S/N G40059) ..o 1
SETSCREW - 5/16" x 3/8" {(J80, used prior to S/N F30897) .v.civiv e 2
SETSCREW - 5/i6” x 3/8" (J84, used prior 10 S/N G40059).....ccov i 2
KEY - woodruff #9 (J80, used prior to S/N F30897) . e« .2
KEY - woodruff #3 (J84, used prior to S/N GA0059) ... e e 2
SHAFT - drive {J84, used prior to S/N G40059) ..o e 1
SHAFT - drive (J80, used prior to S/N F30B9T) ... o imr e mrr e e e e 1
SETSCREW - 5/16" x 3/8” (JBD, used prior to S/N F30BI7) ..o 2
SETSCREW - 5/16" x 3/8" (J84, used prior to S/N G40059) ... 2
PULLEY - drive shaft {(J80, used prior to S/N F308B97) ...
PULLEY — drive shait (J84, used prior to S/IN G40053) ... ..o 1
CHAIN - auger drive 75 pitches #4CQrollerchain . . .. ... .o . . .. 1

LINK -connecting #40 ... 1

LINK - roller #40 . 2

LINK - OffSEEHEAD. ... e e 2
BEARING ASSY - auger (J. K, L8C-J, K, L84} (use C29265 — Hexagonal L.D.)..c.cccvvveeneen. 2

SLEAVE — Bealing . . . ..ottt 2

BEARING ...ttt et et et e e e e e e e 2
WASHER - spacer 13/16"(J, K. LBD - J, K, LBA) et UAR
AUGER - 38" (U8B0, K80 and L8O) . ... ... e 1
AUGER -48" (U84, KB4 aNnd LBA) .o ittt e e e e e e e e s 1
PIN - SPIFAL 174" 5 11027 et s s s e 1
COLLAR - locking {included with iEIM 2) . ... e 2
SHAFT ASSEMBLY - drive (J, K, L. M, N, P, R, 584,

used S/N G40059 and after) . . .. .. . e 1
SHAFT ASSEMBLY -drnive (J, K. L, M, N, P, R, S80,

used S/N F30897 and after) ..o 1
PULLEY - drive shaft (J80, used S/NF30897 and after) . . ... ... ... . .. . ... . ... 1
PULLEY - drive shaft (J84, used S/N G40059 and after)......cccoei e 1
PULLEY - drive shaft (K, L, M, N, P, R, S80- K, L, M\, N, P, R, SB4) ....oooviviiiiiiiiinn 1
AUGER - 38" (M, N, P, A, S80) Includes C25840 .. ... 1
AUGER - 48" (M, N, P, A, S84) Includes C25840 .........ccci i 1

SLEEVE - bearing (M, N, P, R, 880- M, N, P, R, 884 . .. .. ... ... ... ... ... ..., 2
BEARING - auger (M, N, P, R, S80 = M, N, P, A SBA) oot 2
SHAFT - stub (M, N, P, A, S80 - M, N, P, R, S84} ..iiiiiir e 2
WASHER - spacer 3/8”" (M, N, P. R, S80-M, N, P. R, S84 . . ... ... ... .. ... ... ... UAR
BOLT - 3/8" x 1" NC hex (use lock sealant on threads) flange 10CK ........ccccveiiiiriccceen e 2
LOCK WASHER - 3/B7 . e 2
BOLT - B/B7 X 347 i e e 2
BRACKET - bearing (SB0, SB4) ... et e 1
BOLT - 318" — 18 X 37 L 2
NUT - flange 106K 3/8” - B, .. oo et st e e e e e sr e e e e senmnnes 2

NOTE: If this snow caster has been converted to fit on 3000, 4000 series
tractors, see model SB38G and SB48 snow caster for parts.



INDEX MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER

BELTS AND IDLER ASSEMBLY

BELT ILLUSTRATION AS VIEWED
FROM FRONT LEFT SIDE.



DEX

— A
O(DOD"JO'JU'I-P&)M—\m

- 3 A
WWLWwh =

. —
W

PART NO.
113-206
193-68
C25370
132-318
C16870
C16853
C16714
C25565
195-533
C26090
113-410
131-1182
C23949
C23950
C23538

C23539
195-103

MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER

BELTS AND IDLER ASSEMBLY

DESCRIPTION REQ'D
BOLT -3/8x 34" NC hex ZP .. ... .. o o o il il s it e 1
WASHER - 3/8" internal tooth ... ... .. . . 1
PULLEY -idler .. ... ... . o o o o ot it i i i i i e
PIN - cotter . ... o e i 1
SPRING -idler .. ... .. . o o o s s s i i e i e
ARM -idlar . s et et e e e e e e 1
BUSHING -idlerarm... ... ... .. . . ol i i e A
FRAME - idler (also use two C25580for J, K, L80 - J, K, LB4) .o iiier e, 1
S o | S 2l = 1
PULLEY - backside idler ... et et 1
BOLT — 1/2 X 1-3/4" NC NEX ZP ..evviieei et et sans s 1
NUT-IOCK T/2 " NC QEX ZP ... e e e 1
BELT - J80 and J84 (use with 200 series fractors) ..........ccccoeevr e, 1
BELT - J84 {use with 400 Series tractors) . ... e e 1
BELT-K,L, M, N, P, R, 880 -

K,L, M N, P, R, S84 {use with 200 series tractors) ..........cccocecev v vveciiiens e, 1
BELT-K, L, M, N, P, R, S84 (use with 400 series tractors) .............cc.coeeevveer e, 1
A SHER - 3787 o e e e e 1

NOTE: If this snow caster has been converted to fit on 3000, 4000 series

tractors, see model SB38G and SB48 snow caster for parts.



TEX MODEL J, K, L(50)(54) UTILITY BLADE

BLADE, BRACKET AND LIFT ASSEMBLY

PG~
fj ILLUSTRATED AS VIEWED
@ FROM RIGHT RCAR



MDEX

A
(.QOD"*-JOUO'IO'I-I‘-‘-PE;DE;DMM—\—\m

C~lONMPEPON_,ADOO~NOUNEWN =20

PART NO.
C16524
C16525
C10871
C14440
111-203
111-203
192-20
192-20
122-102
122-102
C16805
C22741
C25876
111-371
192-21
129-103
C10888
113-713
131-1112
C16529
195-541
132-310
<10898
141-56
G12975
122-105
C23702
C25571
G23713
C23841
G25382
113-417
192-23

MODEL J, K, L(50){54) UTILITY BLADE

BLADE, BRACKET AND LIFT ASSEMBLY

DESCRIPTION REQ'D
BLADE - 44 shown (J50, K50, LBO)... ... ... . ol s s s e e 1
BLADE - 54" (J54, KB4, L54) ... ... .. i ol el s e s e e e e 1
EDGE - 44" (J50, K50, LBO).... ... ool ol et et e e e e e e e 1
EDGE - 54" (J54, KB4, LB4).... ... .. . (ol ol s e e e e e e 1
BOLT - 5/16" x 1" NC rd hd. square neck (J50, K50, L50) ... ... ... ... ... ... 8
BOLT -5/16" x 1" NC rd hd. square neck (J54, KM L54) ... ... ... ... ... .. .9
LOCK WASHER - 5/16" (J50, K50, L50) .. ... ... oo i ot e s e e e 8
LOCK WASHER - 5/16" (J54, KB4, L54) ...ovviiiicer et e e e 9
NUT - 5/16" NC hex (J50, KBO, L50) .o e e 8
NUT - 5/16" NC hex (J54, KB4, L54) ..ttt e e 9
SPRING = DIAUE ... e e e e 2
BRACKET = PIVOE ... e e e e e e e e 1
1 T TSP 2
BOLT -3/8"x 1" NCrd. hd. sqQuUare NECK ..........ccoooi i e 2
LOCK WASHER - 3/87 .o e e et e, 2
NUT =387 NC NBX oo et et 2
PIN = 10K . ... e e e e e e 1
BOLT - 3/4" X 1-3/4" NC NEX ..ot e e 1
NUT - 10k, 354" NC EX ..o et e 1
ROD = TrONt PIVOL ... e e e e e s e s s st be e s et e e nt e eeeas 1
WASHER - 587 oo e e e e 4
PIN — COtEr 187 X 17 o e e e e e e e 5
PIN = 8810l oo e e e —————— 2
PIN - Clevis 1727 X 1-3/B e e e e e e e e 1
WASHER - 3747 ID X 1178 e ettt e e e 2
L = T DS 2
BRACKET = CEBNEET PUSH ..ot et e et e s s rat e eee s 1
BRACKET = M8 SUPPOM. ... eiit et ceettt e e ciees s erer s et e e aae e e s enns s e stesae e e 1
ROD - 1A PIVOL ... e e e e et e 1
ROD = Il e e e et e e 1
PLATE - adapter, lift Bracket ..o e e 1
BOLT - 172" X T=1/4" NEX oo et e, 2
LOCK WWASHER - 1/27 .o e e e, 2



A DANGER A WARNING

M SPINNING BLADE | g FLYING DEBRIS
T ot | e SR
L) —
monTAeT can o GUARD/COVER OR COMPLETE

GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

0
A\ WARNING

ROTATING AUGER ! -
T AVOID SEVERF IRJURY @ A a
A

HEEP HANDS OUY OF AUGER AND DISCHARGE
CHUTE WHILE ENCINE 1S AUNNING

e ORIVE BELT INSTALLATION

ATTACHMENT ”
DRIVE CLUTCH

FIXED

IDLER
PULLEY

AUGER
SHAFT PULLEY

NO STEP

;
SPRING
IDLER
FULLEY

A CAUTION

KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING

PINCH POINT. POSITION. REMOVING PIN ALLOWS BLADE
TOTILT WITH SPRING TRIP ACTIONFOR
SNOW REMOVAL USE. STORE PIN N HOLE
AND SECURE WITH SAFETY PIN.
SEEMANUALFOR COMPLETE INSTRUC-
TIONS.




MDEX

A
LQOD‘JO‘JLH-LwM—\m

[, R . A N R —
WO =D

NOTE:

PART NO.
C31087
C12519
321-6210
C31494
321-6379
321-6380
C17462
321-4199
321-3932
NSS
C27198
C27200
C27202
C27203
C31086

MODEL J, K, L, M, N(40)(44)(46) ROTARY MOWERS

MODEL J, K, L, M, N P(80)(84) SNOWCASTERS
MODEL J, K(50)(54) BLADES

DECALS

DESCRIPTION

DECAL - “DANGER” spinning blade (Mower).. ........cccvveeciee e
DECAL - “NO STEP” (MOWEI). .oeiii it et eieeee e iee e
DECAL - height adjust {MOower) ... e e
DECAL - belt installation {MOwWer) ...t e
DECAL - “CASE" (snow caster, blade) ............ oo e
DECAL - white tread (snow caster, blade).........cccc o e
DECAL - belt installation (Snow caster) ......ccooooivvee e e
DECAL - “WARNING” rotating auger (snow caster) ... ... ... ... ...
DECAL - "CAUTION" pinch point (blade). ... ... ... ... ... ... ...
DECAL - “CASE" (early production) (use 321-6379) .. ... ... ... ...
DECAL - "HICAST38™P80).... ... ... . i en s e e e
DECAL - "HICAST48"{P84)shown ... ... ... ... .. .. .. .. ..
DECAL — blade 44"(K50) shown ... ... ... ... ... . . . ...
DECAL —blade 54" (K54) .. ... ... . 0 il e e
DECAL - "Flying Debris” (N40, N44, N48) ... ... ... ... ... ... ...

Decals may be different than illustrated. Substitutes may be supplied when ariginal
decals are not available.



DRIVE BELT INSTALLATION
ATTACHMENT i ‘\{s AWAR N lNG

ROTATING AUGER

TO AVOID SEVERE INJURY,
KEEP HANDS OUT Of AUVGER AND DISCHARGE
CHUTE WHILE ENGINE 15 RUNNING

FIXED
ICLER
PULLEY

AUGER
SHAFT PULLEY

SPRING
IDLER
PULLEY

A CAUTION

KEEP HANDS AND FEET CLEAR OF THIS AREA.

THIS PIN LOCKS BLADE IN FIXED DOZING

PINCH POINT. POSITION. REMOVING PIN ALLOWS BLADE

TOTILTWITH SPRING TRIP ACTION FOR

SNOW REMOVAL USE. STORE PIN IN HOLE

AND SECURE WITH SAFETY PIN.

SEEMANUALFOR COMPLETE INSTRUC-
IONS.




MDEX

A
C.DOD"*-JO‘JE.H-PLOM—\m

NOTE:

PART NO.
321-3932
C31047
C31048
C31328
C31989
321-4199
C17462
C27938
C27932

MODEL L50, L54 UTILITY BLADE
MODEL R80, R84, 580, 584 SNOWCASTER

DECALS
DESCRIPTION REQ'D
DECAL - “Caution” pinch point (L50, L54) ... ... ... .. . . o . A
DECAL - blade 44™ {LB0).. ... ... . o ol el e e e e e 1
DECAL -blade 54™ {(L54).. ... ... . o ol e e e e e 1
DECAL - stripe (cuttolength). ... .. ... . . .. o A
DECAL -“Ingersoll” ... .. . . el e e e A
DECAL - "Warning" (R80. R84, S80, S84) ... ... ... .. .. i A
DECAL - belt installation (R80, R84, 880, S84 )..c...cccoi i e, 1
DECAL - "HI CAST 38" (R8O, SBO) ..o ittt e 1
DECAL - "HI CAST 48" (R84, SB4A) ..coii i e 1

Decals may be different than illustrated. Substitutes may be supplied when original
decals are not available.



